


MSA has the instruments that can spot check 
or continuously record 90% of them. 

The atmosphere in your workplace 
must be kept safe for breathing. But, 
first you have to know what hazards 
might exist, and in what quantity. 

That's where MSA can be of real 
help. Because personal safety and 
environmental surveillance is our 
business. 

Series 500 Combustib le Gas 
System for single-po int or multi­
point monitoring. 

CO Alarm M odel 701 for con­
tinuous detecting and warning of 
presence of dangerous carbon 
monox ide concentrations. 

LIRA ! Model 303 Infrared 
An alyzer for record ing specific 
potential hazards in air, and 
for stack monitoring. 

Total Hydrocarbon Analyzer i"o.· 
[...]
collection and disposal costs for solid 
waste should be about $120 million 
over the study period to 1980. 

Financing alternatives 

The Connecticut River Basin proj­
ect also examines several possible 
methods for financing pollution con­
trol. In the industrial sector, taxes or 
effluent fees may be one way of mo­
tivating companies to clean up. Pol­
lution control bonds, tax exempt mu­
nicipal bonds issued by local govern­
ment authorities to finance a cleanup 
facility , may also be helpful. The tax 
exempt features of POllution control 
revenue bonds allow society as a 
whole to accept a portion of the re­
sponsibility for improving the quality 
of life, according to Sixfin. And com­
mercial banks, investment bankers, 
and insurance companies can aid in 
placing those bonds, he said. 

Other methods for helping industry 
meet the tab of pollution control 
within the allotted time frame include 
loans and small government grants 
or subsidies. I n the case of loans, 
the interest is tax free and the lender 
can therefore offer a lower rate than 
would be customary for the type of 
risk involved . 

Financing alternatives for the mu­
nicipal sector may be more attrac­
tive. In the first place, there is feder­
al and state aid from tax dollars. 
Federal grants can be used to cover 
up to 75% of eligible capital costs. 
While federal money is not yet readi­
ly available, banks could assist · by 
prefinancing the 75%, expecting to 
be repaid by the Government rather 
than the municipality. Tax exempt 
municipal bonds, public utility financ­
ing, taxes, and user charges are 
other ways a municipality may raise 
money to combat pollution. 

Private financial institutions, such 
as banks and insurance companies, 
can aid municipalities in raising the 
necessary funds by exploring novel 
financing schemes, according to Six­
fin . The prefinancing device, al­
though not an established banking 
practice, is one technique by which 
banks may be able to bridge the gap 
between promised money and actual 
construction. Similarly, banks could 
take a more active role in the bond 
market in general, including advising, 
trusteeships, participations, bond 
purchases and the development of 
an underwriting capability, placement· 
outlets and secondary trading mar­
kets, according to Sixfin. 

Technical subcontractors for the 
Connecticut River Basin Project were 
the Center for Environment and Man, 
Inc. (Hartford , Conn .), Chase Econo­
metric Associates, Inc. (Bala 
Cynwyd, Pa.), and Synecology Corp. 
(Port Washington , N.Y.) . The other 
banks participating in the study were 
the Claremont National Bank (Clare­
mont, N.H.) , The Cheshire National 
Bank (Keene, N.H.), The First Na­
tional Bank of Franklin County 
(Greenfield, Mass.), First New 
Haven National Bank (New Haven, 
Conn.). The Hartford National Bank 
and Trust Co. (Hartford, Conn.), the 
Indian Head National Bank of NaSh­
ua (Nashua, N.H.), The Littleton Na­
tional Bank (Littleton, N.H.). The 
New Britain Bank and Trust Co. 
(New Britain , Conn.), The Third Na­
tional Bank of Hampden County 
(Springfield, Mass.), The Valley 
Bank (Springfield, Mass.), and the 
Western Bank and Trust Co. (West 
Springfield , Mass.) HMM 

Cost of basinwide industrial water pollution abatement ($1 OOO'S) 

1972 1973 1974 1975 1976 1977 1978 1979 1980 TOTAL 

Capitat costs 
For existing ptants 5,748 8,572 7,356 5,777 1,998 900 400 400 300 31.451 
For growth 6,235 4,605 3,860 3,990 4.120 4,260 4.410 4,550 4,708 40,738 
Totat 11 ,983 13,177 11 ,216 9,767 6.118 5,160 4,810 4,950 5.008 72,189 

O&M costs 
For existing plants 10,640 11,035 11,035 11 ,035 11,035 11,035 11 ,035 11,035 11 ,035 98,920 
For growth 400 900 1,500 1,800 2,200 2,600 3,000 3,500 3,954 19,854 
Total 11,040 11,935 12,535 12,835 13,235 13,635 14,035 14,535 14,989 118,774 

Cost of basinwide industrial air pollution abatement ($1000's) 

1972 1973 1974 1975 1976 1977 1978 1979 1980 TOTAL 

Capital costs 
For existing plants 10,041 21.910 26,292 21,910 8.764 0 0 0 0 88.917 
For growth 4,095 4,125 4,110 4,250 4.395 4,545 4,695 4,855 5,020 40,090 
Total 14,136 26,035 30,402 26,160 13,159 4,545 4,695 4,855 5.020 129.007 

Low-sulfur fuet penalty costs 
For existing plants 13,722 15,797 14,952 15,078 15,963 15,963 15.963 15,963 15.963 139,264 
For growth 132 1.200 2,285 2.437 2,610 2,790 2.976 3,169 3.368 20.967 
Total 13,854 1.6,997 17,237 17.515 18,573 18,753 18,939 19,132 19.331 160.231 

Other O&M costs 
For existing plants 6,561 9.843 13.787 17.074 18.460 18.549 18.549 18.549 18.549 139.921 
For growth 577 1.169 1.786 2,424 3.086 3,767 4,473 5.201 5.962 28.445 
Total 7,138 11 .012 15.573 19.498 21 .546 22,316 23.022 23.750 24.511 168.366 

Overall total 648,567 

Source: Chase Manhattan Bank. 

Volume 7, Number 9, September 1973 803 



PAT REPORT 
PRACTICAL, AVAILABLE TECHNOLOGY 

Regional agency starts up physical­
chemical treatment plant 
Ecodyne's design at Rosemount, Minn., represents 

the most advanced technology in 
waste water reclamation available in the U.S. today 

The nation's first independent 
physical-chemical waste water treat­
ment plant to process raw municipal 
sewage is nearing completion in 
Minnesota under the supervision of 
the Metropol itan Sewer Board of the 
Twin Cities Area. 

As the agency charged by the 
Minnesota legislature, the Sewer 
Board operates a Metropolitan Dis­
posal System presently consisting of 
25 waste water treatment plants, a 
450-mile interceptor system, and nu­
merous support facilities. The Sewer 
Board System serves a region popu­
lated by nearly 2 million people, in 
addition to a commercial-industrial 
population equivalent to an additional 
million persons. 

The $2 million advanced waste 
water treatment (AWT) plant at 
Rosemount, Mir)n ., will go on stream 
as a part of the Sewer Board System 
this fall. Besides providing necessary 
waste water treatment for the Village 
of Rosemount, the 600,000-gpd facil­
ity will allow research of national sig­
nificance to take place, and will 
demonstrate, on a large scale, the 
feasibility of using independent physi­
cal-chemical technology for munici­
pal sewage. 

Richard J . Dougherty, chief admin­
istrator of the Sewer Board , says, 
"This plant at Rosemount represents 
the most advanced technology in 

Rosemount AWT plant 

Raw sewage input, expected 

Suspended solids 300 ppm 
BOD 300 
COD 200--400 
Ammonia nitrogen 1~35 ppm 
Total phosphorus ~15 ppm 
pH 6.~.5 

Metropolitan Sewer Board of the Twin Cities Area, Minn. 

Sewer Board's Richard Dougherty 
Meeting " best available technology" 

waste water reclamation available in 
the country today. " He continues, 
"The construction and operation of 
this facility will, in our opinion , pro­
vide the means for meeting the 'best 
available technology' requirement of 
the 1972 Federal Water Pollution 
Control Act Amendment, to be 
achieved by 1983. Our Rosemount 
facility certainly will be a pathfinder 
to total water pollution abatement. 
The many potentials for improved 
waste water treatment with this facil­
ity really excite one's imagination ." 

As an example of the significance 
the Federal Government is placing 
on the Rosemount AWT plant , the 
federal Environmental Protection 
Agency has joined with the Metropol­
itan Sewer Board under a grant in an 

Sludge concenllalor 
I 

18-month detailed evaluation of the 
entire plant process. The resulting 
data will ultimately be available on a 
nationwide basis for use in design 
and process determination. 

What it is 

Best defined as unit processes in­
volving physical and chemical (as 
opposed to biological) means of re­
moving organic and inorganic con­
tamination , physical-chemical treat­
ment (p-ct) has a long history of 
success in industrial applications. 
Until recently, most physical-chemi­
cal applications treated industrial 
wastes. For example, a Colorado 
steel mill uses physical-chemical 
techniques to treat and recycle 36 
million gallons of water per day­
enough to meet the demands of a 
typical city of 300,000 people. 

More recently, physical-chemical 
processes have been designed into a 
few municipal waste water treatment 
plants as an advanced waste treat­
ment which upgrades biologically 
treated secondary sewage. Rose­
mount, however , will be the first full­
scale p-ct plant treating municipal 
waste waters in the U.S. to employ 
only physical-chemical treatment 
methods through the entire plant. It 
completely replaces conventional 
treatment. 

Past industrial successes coupled 



with passage of P.l. 92-500 increase 
the significance of Rosemount. Phys­
ical-chemical treatment can be de­
signed to achieve high degrees of 
water purity to meet varying legisla­
tive standards. More importantly. it 
does so with predictable consistency. 
Consistency will be the key to meet­
ing new standards. 

The new law also may force gov­
ernmental units to handle wastes 
previously out of their jurisdiction. 
Physical-chemical plants can treat 
nonbiodegradable wastes such as 
phosphates. oils. and metals. 

Banister. Short. Elliot . Henderick­
son & Associates. consulting engi­
neers of St. Paul. Minn .. designed 
the Rosemount plant which features 
equipment manufactured by Ecodyne 
Corp.. a large diversified company 
exclusively engaged in water and 
waste treatment and water cooling. 
The general contractor on the Rose­
mount project is Midwest Mechanical 
Services. Inc. of Minneapolis. 

How it works 

The plant is designed for a 
600.000-gpd average capacity with 
sizable expansion possible. Raw 
sewage enters the plant through a 
1-in. bar screen that removes large 
objects and trash. 

After flowing by gravity through a 
common flume into a wet well. the ' 
sewage is divided into two separate 
treatment trains. The plant is de­
Signed to keep these streams sepa­
rate by providing two identical pro­
cess trains. each able to operate in 
several independent modes to permit 
direct, simultaneous performance 
comparisons. 

The first process component in 
each train is an Ecodyne (Graver) 
Reactivator clarifier. Each clarifier is 
14 ft deep with a 25-ft diameter and 
is equipped with a lime and a poly­
electrolyte feed system. a coagulant 
system for either alum or ferric chlo­
ride. and a pH adjustment system. 

The clarifiers use lime to precipi­
tate phosphates as calcium phos­
phate. which is drawn off as a SOlid . 

Lime also elevates pH to about 11 .5 
where the most efficient phosphate 
removal takes place. Organic solids 
settle from the sewage in the clari­
fiers reducing the BOD to 2050 ppm. 

The sludge flows to a dewatering 
tank and from there to an Ecodyne 
sludge concentrator. Water from the 
concentrator returns to the wet well ; 
dewatered sludge is trucked away. 

Filters reduce suspended solids 

Alter a clarifier retention time of 
approximately 4 hr. effluent pH is 
lowered from 11 to 8.5 before enter­
ing four Ecodyne Graver Monoscour 
filters. Two filters. each with an 8-1t 
diameter and a 100-It2 media bed . 
handle each section of the stream. 

The dual media filters. consisting 
of 3 It of anthracite over 1 ft of sand. 
can accommodate 4.5 gpm per ft .2 
and have the necessary instrumenta­
tion to operate fully automatically. 
Here. inorganic and organic sus­
pended solids are reduced to 3-5 
ppm in filtered effluent. Backwash to 
clean the filters is initiated by head 
loss. clock . or push button. 

After filtration. the effluent is 
pumped to a filtered water holding 
tank that regulates any surges that 
may occur in the system. 

COD reduced in carbon adsorbers 

From the holding tank. water is 
pumped to six carbon adsorption 
tanks. three on each stream. for re­
moval of dissolved organics. Each 
adsorber contains a 12-It · carbon 
bed. The adsorbers operate in either 
an upflow or downflow mode. 

In the upflow mode. the upward 
water velocity expands the granular 
carbon bed . A recycle line accom­
modates flow variations inherent in 
every sewage system to keep water 
velocity constant. Sensors ahead of 
the adsorption columns measure flow 
and when low flows occur. the sen­
sors automatically open the recycle 
valve to pump more water through 
the columns. 

Two of the three columns in each 
train operate in series. When the first 

Effluent 

Suspended solids 10 ppm 
BOD 10 

COD 10 

Ammonia nitrogen 1 ppm 

Total phosphorus 1 ppm 

pH 8.5 

column is exhausted . the second col­
umn becomes the lead column. the 
third column becomes the second. 
and the first regenerates. The adsor­
ber removes dissolved organic com­
pounds which are adsorbed on car­
bon granules to reduce organics to 
5-10 ppm. 

The adsorption columns are regen­
erated by removing carbon from the 
columns and transporting it through a 
carbon slurry line to a 3-step regen­
eration system. In the dewatering 
tank (11 It in diameter by 22 It 
deep) . water is drawn off the spent 
carbon. A screw feeder transports 
the dewatered carbon to a 1700°F 
regeneration furnace. Organics are 
driven off in the absence of air to 
prevent a combustion reaction in the 
carbon. 

Upon exiting the furnace. carbon 
is dropped into a water quench tank. 
then transported to a holding vessel 
until the next cycle . 

Secondary filters remove fine solids 

Alter passing through the carbon 
adsorption system. effluent enters a 
secondary set of four Ecodyne Grav­
er Monoscour filters similar to the 
first to remove fine solids. These fine 
solids are biological species re­
moved from the adsorption system. 
Effluent entering the secondary filters 
contains 10 ppm of suspended solids 
and exits the tank containing 2-4 
ppm suspended solids. 

ton exchanger recovers ammonia 

From secondary filters. water 
flows- to another holding tank and 
then into an ion exchange vessel for 
ammonia removal. Each ion ex­
change vessel contains a natural am­
monia-selective zeolite material. cli­
noptilolite. where sodium ions re­
place ammonia ions. Effluent from 
the ion exchange system. the last 
treatment step. is discharged from 
the plant with less than 1 ppm am­
monia nitrogen . 

Ammonia i~ recovered from the 
spent ion exchange regenerant in an 
ammonia stripper made by another 
Ecodyne affiliate. The Unitech Co. 
Steam is injected into a distillation 
column countercurrent with the 
regenerant solution to strip off the 
ammonia. An air-cooled plate-and­
tube condenser condenses the vapor 
for collection in a covered tank as 
a 1 % aqueous ammonia for sale 
as a fertilizer. 

The Rosemount system will be 
placed on-line by the Metropolitan 
Sewer Board this fall and undoubted­
ly will become a model for future 
sewage system designs. Public cries 
for a cleaner environment make 
physical-chemical treatment a poten­
tial and attractive modern alternative 
to conventional plant designs. 



FEATURE Irving Forsten 
Picatinny Arsenal, Dover, N.J. 07081 

Pollution abatement in a munitions plant 
Cleaning up wastes from explosives manufacture 

and loading operations is not easy 
with pollutants unique to the industry 

The concept of cleaning up waste materials produced 
from munition manufacture and loading operations is not 
new. Attempts to implement abatement techniques have 
continued over the years. However, with the advent of a 
major munition plant modernization program beginning in 
1968 and with the impetus given to pollution abatement 
through Executive Order 11507, dated February 1970, a 
vibrant intensive effort to eliminate objectionable pollu­
tants from munition waste discharges got under way. 

Some results were obtained rapidly. For example, in 
the purification process for trinitrotoluene (TNT), sellite 
(Na2S03) is produced as part of a waste discharge and 
was formerly dumped into a stream. Through a simple 
process of aeration the sulfites were reduced to sulfates 
lowering chemical oxygen demand (COD) from 38 parts 
per million (ppm) to 20 ppm and raised the dissolved 
oxygen (DO) from 3.5 to 9.0 ppm, which affords a signifi­